DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-109-001 12/21



Accessories

T-350  WNO0350XA-12EO1X
T-450  WNO0450XA-12EO1X

Assemblies

Wiring
Harnesses

O-Series Accessories

208-240 volts 60hz
208-240-volts 60hz

Single Phase or Three Phase

Single Phase or Three Phase

Cabinet &

View |[Front Panel

Key Description T-350 T-450 QryY
* Kit, Door Gasket Expander (large) 9732-139-002 9732-139-002 1
3 Kit, Door Gasket Expander (small) 9732-139-001 9732-139-001 1
* | Hose, Water Supply 3/8" I.D. x 48" 9990-027-011 9990-027-011 2
* | Washer, Inlet Hose (furnished) 8641-242-000 8641-242-000 2
* | Strainer, Inlet Hose (furnished) 9565-003-001 9565-003-001 2
* Bevel Washer for 5/8” bolt used in installations using 8641-586-002 8641-586-002 4

angle iron bases
* | Sealing compound RTV-45 8538-151-002 8538-151-002 AR
& Flow Restrictors (in dispenser ) 9475-002-002 9475-002-002 2
* | OPL Bearing & Seal Kit 9732-219-008 9732-219-005 1
USB, W/ owners booklets 9150-045-002 9150-045-002 1

Cylinder, Seals,
& Bearings

L
o=
©
S £
= O
BI—
© 3
S
o c
=
O

Electrical
Components

o Part # 8533-109-001 12/21

T-350
T-450

WNO0350XA-12E01X
WNO0450XA-12EO1X

Section 8:
Parts Data:

208-240 volts 60hz Single Phase or Three Phase
208-240-volts 60hz Single Phase or Three Phase

Part # 8533-109-001 12/21 e




Accessories

Harnesses | Assemblies

Cabinet &
View |Front Panel

& Bearings

=
L
]
Q
")
o
7}
5=
=
>
9)

Water Inlet &
Rear Channel

Electrical
Components

Kits, Assemblies, & Common Parts

Description
Cylinder and Tub Back

T-350
9732-354-002

T-450
9732-354-004

Kit - Door Lock Assy. & Cam, replaces
9885-024-001

9732-347-001

9732-347-001

Kit - Door cam replacement

9732-346-002

9732-346-002

Kit - Locking Pawl replacement

9732-346-001

9732-346-001

Kit - 8650-012-003 Lock with spacer

9732-344-001

9732-344-001

Wiring Harness Part # by Model

Key  Description

*

Cable Assy. USB

T-350
9806-024-001

T-450
9806-024-001

Kit - 3" Drain valve seal replacement

9732-327-001

9732-327-001

*

Wiring Harness, Door Lock

9627-936-002

9627-936-002

*

Wire Assy. Blue 17"

8220-063-047

8220-063-047

Wire Assy. Blue / White 17"

8220-063-048

8220-063-048

Wiring Harness, Power Terminal Block

9627-932-002

9627-932-002

Drain Valve 3" 9379-202-001
Drain Valve 2" 9379-199-001

Water Valve (Dual) 9379-183-012 9379-183-012
Diaphram 9118-049-003 9118-049-003

Wiring Harness, Injection

9627-935-002

9627-935-002

Cylinder Plug (1.5” Plastic)

9456-041-007

9456-041-007

Wire Asyy. Brown #21, 3"

8220-057-035

8220-057-035

Electronic Pressure Switch

9732-315-001

9732-315-001

Wire Assy. White 3"

8220-057-036

8220-057-036

Delta E Drive Display

9150-044-001

9150-044-001

Wire Assy. Black Jumper Braking Resistors

8220-117-002

8220-117-002

Breaking Resistor 200 Ohms

9483-004-002

9483-004-002

Data Cable

9806-023-003

9806-023-003

Transformer

8711-017-001

8711-017-001

Wire Assy. White/Red Jumper Water Valves

8220-123-002

8220-123-002

Main Control Board

9799-027-001

9799-027-001

Wiring Harness, 15-Pin Non-Injection

9627-934-002

9627-934-002

Rl~rlRr]lRr]lRr]l~Rr]lRr]lRr]Rr]~R,r]~]~

Data Cable

9806-023-003

9806-023-003

Door Lock Gear Motor Assembly

9922-015-003

9922-015-003

Door Lock Latching Assembly

9885-031-001

9885-031-001

Door Handle Only

9244-091-001

9244-091-001

Front Panel Screw

9545-008-014

9545-008-014

Front Panel Finisher Washer

8641-585-001

8641-585-001

Front Panel Spring Nut

8640-442-001

8640-442-001

Soap Box Screw

9545-008-012

9545-008-012

Soap Box Spring Nut

8640-399-007

8640-399-007

5/16 Hex Screw

9545-008-026

9545-008-026

Belt

9040-079-004

9040-079-005

Key, Top- # 6324

6292-006-007

6292-006-007

Fuse Holder Assembly

9200-001-002

9200-001-002

Fuse, 2 Amp Slow, 1/4 x 1-1/4

8636-018-005

8636-018-005

Fuse, 1.5 Amp Fast, 1/4 x 1-1/4

8636-018-001

8636-018-001

Door Glass Gasket

9206-411-002

92406-419-001

° Part # 8533-109-001 12/21

Part # 8533-109-001 12/21 e




Accessories

Cabinet &
View |Front Panel

~
]
[}
Q
(/)]

L\
()]
o<
£

35
O

Water Inlet &

Electrical
Components

Assemblies

Harnesses

& Bearings

Rear Channel

Cabinet and Front Panel Group Part # by Model

Key Description

Panel, Side (Left or Right) - stainless

T-350

T-450
9732-359-007

QTY

Panel, Right Side-stainless

9989-640-001

Panel, Left Side - stainless

9989-640-002

Screw, (Side Panel to Base)

9545-018-018

9545-018-013

Nut, Hex 1/4-20 UNC

8640-414-006

8640-414-006

Pad-Foam, Side Panel

0904-904-001

0904-904-001

Bracket, Side Panel under front panel

9029-263-001

9029-263-001

Nut, Hex (to tub front)

8640-413-002

8640-413-002

Screw, #10B x 1/2

9545-008-026

9545-008-026

2
1
1
6
6
2
1
2
2
2 | Panel, Control 9454-597-001 9454-955-001 1
* Screw, Control Panel to Sides 9545-008-026 9545-008-026 4
3 Nameplate Decal, Control Panel (Black) 9412-241-001 9412-242-001 1
4 | Button, Push 9035-063-001 9035-063-001 1
5 | Panel Assy, Front 9989-612-003 9989-598-001 1
* | Trim Edge Protector 9578-092-005 9578-092-005 1
& Label, Warning-Door Opening (Black) 8502-757-001 8502-757-001 1
* Label, Warning-Door Risk of Injury (Black) 8502-759-001 8502-759-001 1
10 | Door, Lower Service (includes handle & Rivits) 9960-286-001 9960-286-002 1
11 | Handle (bumper guard) 9244-086-001 9244-086-002 1
* | Rivet 9491-009-003 9491-009-003 4
* | Washer, Finish 8641-585-001 8641-585-001 2
* | Nut, Spring 8640-442-001 8640-442-001 2
15 | Lock, Top (w/Key) 8650-012-003 8650-012-003 1
* | Lock Spacer 9538-189-001 9538-189-001 1
* | Key, Top- # 6324 6292-006-007 6292-006-007 1
16 | Bumper-Loading door 9051-055-001 9051-055-001 1

o Part # 8533-109-001 12/21

Part # 8533-109-001 12/21 e



Accessories

28 26

Cabinet and Front Panel Group Part # by Model Continued

")
2
o)
£
)]
7}
7}
<
7))
(]
7}
7}
v
c
™
[}
I
& 2
98
Gl
Or
3
2
>
'y
[}
)
wn <
~
g 3
= Description
;>~ o 21 | Panel Top, Assembly (includes catch) 9989-563-002 9989-563-004
* | Catch, Top Panel 9086-017-001 9086-017-001
S
8 § * Rivit-Catch, Top Panel 8638-190-009 8638-190-009
(=] 22 | Lock, Top (w/Key) 8650-012-003 8650-012-003

* Key, Top- # 6324

6292-006-007

6292-006-007

& Cam, Lock-Top

9095-045-001

9095-049-001

Door

* Nut, 9/32 - 28 Hex

8640-426-001

8640-426-001

* Washer Flat 5/16

8641-581-008

8641-581-008

23 | Screw, Locator

9545-008-023

9545-008-023

24 | Plastic Sleeve, Locator

9355-001-001

9355-001-001

25 | Locator Post

9467-024-001

9467-024-001

& Nut, Locator Post

8640-411-003

8640-411-003

26 | Door, Dispenser

9108-095-005

9108-095-005

27 | Post, Door Mounting

9467-025-001

9467-025-001

* Pin, Plain-SS

9451-191-001

9451-191-001

& Screw, Disp.Post Mtg

Chassis | Water Inlet & | Loading

& Drain | Rear Channel

9545-045-002

9545-045-002

28 | Dispenser, Soap

9122-005-004

9122-005-004

29 | Gasket, Dispenser

9206-416-001

9206-416-001

* Nut,Spring-SS

8640-399-007

8640-399-007

30 | Screw, Disp. Mtg

9545-008-012

9545-008-012

Electrical
Components

* Flow Restrictor

9475-002-002

9475-002-002

& Plastic Plug 1 1/2"-(inside cylinder)

9456-041-007

9456-041-007

31 | Bracket, Side Panel under front panel

9029-263-001

9029-263-001

el Bl B S S e e S S SN B S SN S IS o I B I I N I S o

e Part # 8533-109-001 12/21

Part # 8533-109-001 12/21 e



(7]
()
=
[=]
(7]
7]
Q
Q
Q
<

Cabinet &
View |Front Panel

Cylinder, Seals,

Water Inlet &

Electrical
Components

Assemblies

Harnesses

& Bearings

Rear Channel

Rear View Access Part # by Model

Description

1 | Drive Motor 9376-307-001 9376-319-001 1
2 | Pulley, Motor 9453-180-001 9453-181-001 1
* Set Screw,Sq.Hd(motor pulley) 9545-028-015 9545-028-015 2
3 | Rod, Motor Mtg 9497-222-002 9497-222-002 1
* Screw (end of motor rod) 9545-029-005 9545-029-005 1
& Lockwasher (end of motor rod) 8641-582-014 8641-582-014 1
4 | Motor Bushing (Rubber) 9053-082-001 9053-082-001 2
5 | Clamp-Worm, 316SS, 1.5" 8654-117-019 8654-117-019 2
6 Strap Bracket, Motor Tension 9029-206-001 9029-206-002 1
* | Nut, Strap to Motor 10/32 UNF 8640-413-002 8640-413-002 1
* | Washer #10 8641-581-006 8641-581-006 1
7 | Spring, Belt Tension 9534-319-002 9534-319-002 1
8 | Pulley, Driven 9453-168-005 9453-168-006 1
& Tolerance Ring (Driven Pulley) 9487-234-001 9487-234-003 1
9 | Screw 1/2-13x1 1/4" 9545-017-009 1
9 Screw 5/8-11x1/1/2" Driven pulley 9545-060-001 1
10 | Lockwasher 1/2" 8641-582-016 1
10 | Lockwasher 5/8" 8641-582-018 1
11 | Washer, Flat 1/2” 8641-581-026 1
11 | Washer, Flat 5/8x2 1/4” 8641-581-032 1
12 | Drive Belt 9040-079-004 9040-079-005 1
17 | Hose, Overflow Suds, 11" 9242-463-002 9242-463-003 1
* | Clamp, Hose Vent 8654-117-008 8654-117-008 1
13 | Hose, Overflow to drain 9242-449-002 9242-449-002 1
* Clamp, Hose overflow to drain 8654-117-018 8654-117-018 2
14 | Hose, Pressure Switch 9242-175-000 9242-175-007 1
* Clamp, Pressure Switch Hose 8654-117-015 8654-117-015 1
& Vaccuum Breaker Mtg Bracket 9029-266-001 9029-077-001 1
* | Vaccum Breaker ALL 9610-001-001 9610-001-001 1
& Clamp, Hose to Vacuum Breaker 8654-117-014 8654-117-014 1
* Hose, Vacuum Breaker to tub 9242-458-001 1
* | Hose, Vacuum Breaker to Injector 9242-461-001 1
* Clamps 8654-117-014 8654-117-014 1
15 | Injector Assembly, Soap 9883-010-001 1
* Hose, Injector to Tub Back 9242-462-001 1
& Clamp 8654-117-014 1
16 | Cap-Injector Assy 0935-127-001 1
* | Clamp 9242-117-008 1
* Panel Assy., Back 9454-632-001 9989-562-001 1
* | Screw Panel Mtg.#10Bx1/2" 9545-008-026 9545-008-026 10

Nut, Spring

8640-399-004

8640-399-004

Screw, To Base-1/4x3/4

9545-030-002

@ Part # 8533-109-001 12/21

9,10,11

F

HHHHI

.."';'ﬂ' J

Part # 8533-109-001 12/21 @



) —"
g Description
a 1 | Channel, Rear 9947-025-001 9947-026-001 1
g 2 | Screw #10Bx1/2 9545-008-026 9545-008-026 4
< * | Nut, Spring 8640-399-007 8640-399-007 4
i 3 | Plug, 7/8” 9456-041-006 1
= 3l 4 | Bushing, 7/8" 9053-067-002 1
E § 5 Bracket-Terminal Block Assy 9029-265-001 9029-265-001 1
2 6 | Screw, 10Bx1/2 9545-008-026 9545-008-026 4
P9l 7 | Strip-Terminal marker, Power 9558-025-001 9558-025-001 1
g‘ § ‘ 8 | Terminal Block-Power 9897-033-002 9897-033-002 1
= 2 ‘ * | Screw-6ABx3/4 9545-031-010 9545-031-010 2
3 é 1 9 Harness-Power Terminal Block 9627-932-002 9627-932-002 1
10 | Terrminal Lug, Solderless 8652-134-001 8652-134-001 1
f % * | Lockwasher #10 8641-582-006 8641-582-006 1
8 o 11 | Screw-10-32ttX1x1/2 GRN 9545-008-027 9545-008-027 2
% lg 12 | Strip-Terminal Marking, Injector, 11 position 9558-036-001 9558-036-001 1
O 13 | Terminal Block-Injector 9897-032-003 9897-032-003 1
. 2 * | Screw-4Bx5/8ss 9545-053-002 9545-053-002 2
&J g 14 | Harness-Injection 9627-935-002 9627-935-002 1
15 | Label-Warning 8502-639-001 8502-639-001 1
% " 16 | Bushing-Insulated, 3/4” 9053-067-001 9053-067-001 1
g g’ 17 | Bushing-Insulated, 1” 9053-067-004 9053-067-004 1
a_; I‘E ks Cover, Terminal Block 9074-267-001 9074-267-001 1
'g 3 * | Screw #10Bx1/2 9545-008-026 9545-008-026 1
E. 2 18 | Plate Drive Mounting 9982-382-001 9982-383-001 1
= 19 | Nut-#10-32UNF, 2B 8640-413-002 8640-413-002 4
20 | VFD Delta “E" drive 208-240 volt 9375-032-015 9375-030-019 1
8 3 * | Cable, Data 9806-023-003 9806-023-003 1
* | VFD Cooling Fan 9189-013-001 9189-013-001 1
g’ 5 * | VFD, MS300, 02 9375-034-015 9375-035-016 1
E 8 * | VFD Cooling Fan 9189-015-001 9189-016-001 1
-l 21 | Nut-#10-32UNF 2B 8640-413-002 8640-413-002 4
3 22 | Mounting Plate Water Valves 9452-813-001 9452-813-001 1
g % 23 | Nut-Elastic stop, #10-32 8640-413-002 8640-413-002 2
: 5 24 | Valve-Water, Duel Coil 9379-183-012 9379-183-012 2
] & 25 | Screw #10Bx1/2 9545-008-026 9545-008-026 4
g &’ 26 | Shield over Water Valves Plastic 9550-194-001 9550-194-001 1
w e 27 | Push Clip 9083-121-001 9083-121-001 3
a E 28 | Vacuum Breaker 9610-001-001 9610-001-001 1
g (a] * Bracket-Vacuum Breaker 9029-266-001 9029-077-001 1
O ks Vacuum Breaker Cap (Red) 0935-135-002 0935-135-002
= 43 29 | Screw, 10Bx1/2 9545-008-026 9545-008-026 4
g q=) 30 | Cap-Injector Assy 0935-127-001 1
© < [camp 9242-117-008 1
w § 31 | Hose, Vacuum Breaker to Injector 9242-461-001 1
O 32 | Clamps 8654-117-014 1
§ ] 33 | Hose-Suds Overflow 9242-463-002 9242-463-003 1
g E 34 | Braking resistors (200 ohm) 9483-004-002 9483-004-002 2
o 35 | Screw-#10Bx1/2 9545-008-026 9545-008-026 4

Q Part # 8533-109-001 12/21

Rear View Access Part # by Model Continued

17 11 24 24 22 25

o “— o L
e ® u L] - Iﬁ-\.-' - -
33 1 30 2
23 24 26 4 27 19 20 9 17 35 37,38

Part # 8533-109-001 12/21 @



Accessories

Cabinet &
View |Front Panel

Cylinder, Seals,

Water Inlet &
Rear Channel

Electrical
Components| & Drain

Harnesses | Assemblies

& Bearings

Description

Cylinder, Seals & Bearings Part # by Model

Bearings and Seal Kit 9732-219-008 9732-219-005 1
* | Housing, Bearing- Assembly (items #2-#6) 9803-179-003 9803-186-001 1
2 Housing, Bearing 9241-169-002 9241-180-002 1
3 | Bearing, Front (LARGE) 9036-159-009 9036-159-005 1
4 Bearing, Rear (SMALL) 9036-159-008 9036-159-004 1
5 Spacer, Bearing 9538-158-001 9538-167-001 1
6 Ring, Bearing Retainer 9487-238-001 9487-238-003 1
7 | Tub Back Mating Ring 9487-261-002 9487-261-003 1
8 | Seal, Large 9532-140-009 9532-140-009 1
9 | Seal, Small 9532-140-003 9532-140-006 1
10 | Ring, Seal Mounting 9950-042-001 9950-048-001 1
11 Back Assy, Tub 2 piece 9962-016-001 9962-013-002 1
12 | Bolt, Tub End of Bearing Housing (1/2” x 1 1/4") 9545-017-009 6
12 | Nut 1/2’ 8640-417-005 6
12 | Flat washer 1/2" 8641-581-034 6
12 | Bolt 7/16-14x1 1/2" Tub end of bearing housing 9545-059-003 6
12 | Nut 5/8” 8640-425-001 6
13 | Support Arm Assy, Bearing Housing 9991-057-002 9991-056-002 6
* Tub Alignment Spacer 9552-038-003 9552-038-003
14 | Bolt Pulley End of Bearing Housing (3/8” x 1 1/2") 9545-029-003 6
14 | Nut, Flange Locking 3/8” 8640-415-004 6
14 | Bolt Pulley end of bearing housing (7/16-14x2") 9545-059-002 6
14 | Nut, Flange Locking 7/16" 8640-416-005 6
15 | Pulley, Driven 9453-168-005 9453-168-006 1
* Ring, Tolerance 9487-234-001 9487-234-003 1
16 | Washer 1/2" 8641-581-026 1
16 | Washer 5/8” 8641-581-032 1
18 | Bolt 1/2-13 x 1 1/4” 9545-017-009 1
18 | Bolt 5/8-11x11/2" 9545-060-001 1
20 | Lockwasher 1/2" Ext. tooth 8641-582-016 1
18 | Lockwasher 5/8 Ext. tooth 8641-582-018 1
& Cylinder Assy Before Serial # W1.20190.XXX 9732-354-002 9732-354-004 1
* | Cylinder Assy After Serial # W1.20190.XXX 9848-164-001 9848-166-001 1
* | Tub and Cylinder Assy. 9869-029-001 9869-031-001 1
* | Tub Assembly 9930-160-001 9930-162-001 1

g Part # 8533-109-001 12/21

Part # 8533-109-001 12/21 @



Accessories

(/)]
9
-
£
Q
(")
(7]
<
@ 7
(7))
(7))
Q
£ 21
-
= 19
O
£ 33
35 20
U }
L 17 —p
3
K7}
S

(0]
o
c
'
©
Q
0
]

1IN,

. It.lllll.l.ll

Door Lock Assembly (All Models)

18

-
N

')

©

()]

(1))

5

° 1

1=

>

O

S

(]

(=}

(a]

[=)]

=

©

©

S

“ Key Description All Models QTY

Wl < | Lock Assy, Complete (#1-22) | 9885-031-001 | 1

% £ (includes #1 thru #22)

: 5 1 Plate Assy, Door Lock 9982-346-001 1

% Rl 2 | Washer, Flat (SS or Brass) | 8641-581-030 1

; g 3 Actuator, Latching Switch 9008-005-001 1
- 4 Pawl, Locking 9732-346-002 1
'E 5 | Washer, Spring 8641-569-003 1
g 6 | Ring, Retaining 9487-200-004 1

7 Bracket Switch 9029-163-001 1

= -'2 8 Nut, Hex 10-32 UNF 8640-413-002 2

I*B-B 9 | Spring, Actuating 9534-364-002 | 1

5 O

‘g o 10 | Screw, Hx. 10-32 x 1” 9545-012-020 1

w g 11 | Nut, Elastic Stop 10-32 8640-413-004 2
o 12 | Spring, Return 9534-364-001 2

13 | Pin, Guide 9451-193-001 1

10

Gear Motor Door Lock Ai,sembly

Key Description T-350 T-450 QTY
* Actuator Assembly (Includes 1-10, Rod NOT included) 9892-015-003 9892-015-003 1
1 Bracket Assy, Slide Lock Actuator 9985-190-001 9985-190-001 1
2 Bracket Assy, Slide - Unlock 9985-189-001 9985-189-001 1
3 | Bracket Slide Lock 9029-204-001 9029-204-001 1
4 Spacer, Plastic 9538-157-021 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 9001-063-001 1
6 | Thermoactuator - 24VAC 9586-001-003 9586-001-003 2
7 | Spring - Extension 9534-350-001 9534-350-001 1
8 Motor & Gear Assembly 120 VAC 9914-137-015 9914-137-015 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 9545-031-011 4
11 | Screw - hxwshdsl, 10-24 - 1.25f, ctd 9545-046-007 9545-046-007 4
12 | Standoff-Wire 9527-007-001 9527-007-001 1
* | Rod, Door Lock 9497-225-011 9497-225-012 1

Key Description All Models QTY
14 | Ring, Retaining 9487-200-005 1
15 | Washer 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 1
17 | Shield, Switch 9550-169-003 3
18 | Screw 4-40 x 5/8" 9545-020-001 2
18 | Nut, Twin 4-40 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 1
21 | Screw 4-40 x 1 1/8" 9545-020-003 2
21 | Nut, Twin 4-40 8640-401-001 1
* Spacer Sensor 9538-182-001 *
22 | Pin, Dowel (for door cam) 9451-181-004 1
* Shim, Door Lock, Thin 9552-037-001 AR
& Screw, Lock mtg 1/4"-20 x 3/4” 9545-018-014 3
* Lockwasher 1/4” Ext tooth 8641-582-007 3
* | Door Stud Pin, 3/16" x 3/4” 9451-181-004 1

@ Part # 8533-109-001 12/21

Part # 8533-109-001 12/21 @




Accessories
Harnesses | Assemblies

Cabinet &
View |Front Panel

-
n

(7))
2 o
wn c
‘:I-
o
=4
;ea
(8]

Water Inlet &
Rear Channel

Electrical
Components

@ Part # 8533-109-001 12/21

Loading Door Part # by Model

Description

* | Loading Door, Complete #1-10 9960-308-001 9960-309-001 1
1 | Loading Door, Ring 9487-264-002 9487-265-002 1
2 | Gasket, Loading Door 9206-411-002 9206-419-001 1
3 | Window, Loading Door 9635-018-001 9635-016-001 1
* | Shaft Assy, Locking (includes 4 thru 7) 9913-136-001 9913-136-001 1
4 | Shaft, Door Locking 9537-195-002 9537-195-002 1
5 | Cam, Locking 9095-051-001 9095-051-001 1
6 | Pin, Groove (1 1/4) 9451-181-005 9451-181-005 1
7 | Pin, Groove (3/4) 9451-181-004 9451-181-004 1
8 | Spring, Lock Cam 9534-360-002 9534-360-002 1
9 | Handle, Door 9244-091-001 9244-091-001 1
10 | Pin, Door Handle (groove) 9451-181-005 9451-181-005 1
11 | Door Hinge Assembly Mounts to Tub Front 9955-030-001 9955-030-001

& Shim, Loading Door Hinge (Thin) 9552-036-001 9552-036-001 2
* | Screw, 5/16-18x3/4 9545-014-009 9545-014-009 3
* | Lock Washer, 5/16 8641-582-009 8641-582-009 3
12 | Leaf Assembly-Hinge, Top 9845-008-001 9845-008-001 1
13 | Leaf Assembly-Hinge, Bottom 9845-005-002 9845-005-002 1
* | Screw, 5/16x5/8 9545-056-002 9545-056-002 3
14 | Bumper-Loading Door 9051-055-001 9051-055-001 1
* | Nut, 1/4, 20UNC, 2B 8640-414-003 8640-414-003 1
15 | Label, Warning-Door Opening (Black) 8502-757-001 8502-757-001 1
16 | Label, Warning-Door Risk of Injury (Black) 8502-759-001 8502-759-001

Part # 8533-109-001 12/21 @



Accessories

Cabinet &
View |Front Panel

-
]
[}
Q
(/)]
L\
()
<
£
35
O

Water Inlet &
Rear Channel

Electrical
Components| & Drain

Assemblies

Harnesses

& Bearings

Loading Door Hinge 180 Degree Opening

Key Description T-350 T-450 QTY
1 Door Hinge Assembly (mounts to tub front) 9955-030-001 9955-030-001 1
& Shim, Loading Door Hinge (Thin) 9552-036-001 9552-036-001 2
* | Screw, 5/16-18x3/4 9545-014-009 9545-014-009 3
* | Lock Washer, 5/16 8641-582-009 8641-582-009 3
2 Leaf Assembly-Hinge, Top 9845-008-001 9845-008-001 1
3 Leaf Assembly-Hinge, Bottom 9845-005-002 9845-005-002 1
4 | Screw, 5/16x5/8 9545-056-002 9545-056-002 3
5 | Switch, Door Hinge Close (Plunger) 9539-492-001 9539-492-001 1
6 | Door Ring 9487-264-002 9487-265-002 1
7 | Gasket, Door Glass 9206-411-002 9206-419-001 1
8 | Window, Cloths 9635-018-001 9635-016-001 1
& Bumper-Loading Door 9051-055-001 9051-055-001 1
* | Nut, 1/4, 20UNC, 2B 8640-414-003 8640-414-003 1

Water Inlet Valve Breakdown Part # by Model

Description

Ry

* Valve, Water Inlet (includes 1 thru 6) 9379-183-012 9379-183-012 2
1 Screen, Inlet end of valve 9555-056-001 9555-056-001 2
2 | Coil Assy., 120 V Invensys 9089-017-001 9089-017-001 2
& Diaphragm Invensys (EPDM) 9118-049-001 9118-049-001 2
* Diaphragm Invensys (Viton) 9118-049-002 9118-049-002 2
3 Diaphragm Invensys (EPDM NSF) 9118-049-003 9118-049-003 2
4 Guide, Solenoid Invensys 9211-021-002 9211-021-002 2
5 Armature Invensys 9015-008-001 9015-008-001 2
6 Spring, Armature Invensys 9534-298-001 9534-298-001 2

@ Part # 8533-109-001 12/21

Part # 8533-109-001 12/21 e



Wiring Kits & Accessories
Harnesses | Assemblies

Cabinet &
View |Front Panel

)
i)
()]
Qo
wn c
‘:I-
o 9
=4
;ozs
O

Water Inlet &
Rear Channel

Electrical
Components

Water Inlet Part # by Model

Key Description

1

Valve, Water Inlet (dual outlet) (see Water Inlet Valve
Breakdown for individual parts)

T-350
9379-183-012

T-450
9379-183-012

* | Screw, Valve Mtg 9545-008-026 9545-008-026 4
2 Vacuum Breaker 9610-001-001 9610-001-001 1
& Bracket, Vacuum Breaker 9029-266-001 9029-077-001 1
* | Screw 9545-008-026 9545-008-026 4
& Hose, Vacuum Breaker to Tub 9242-458-001 1
* | Clamp, Tub End 8654-117-014 2
3 Hose, Vacuum Breaker to Injector 9242-461-001 1
4 | Clamps 8654-117-014 1
5 | Injector Assembly, Soap 9883-010-001 1
* Hose, Injector to Tub Back 9242-462-001 1
* | Clamps 8654-117-014 1
* Cap-Injector Assy 0935-127-001 1
* | Clamp 9242-117-014 1
6 | Plate-Water Valves 9452-813-001 9452-813-001 1
7 | Nut-Elastic stop, #10-32 8640-413-002 8640-413-002 2
8 | Shield over Water Valves Plastic 9550-194-001 9550-194-001 1
9 | Clip Push on 9083-121-001 9083-121-001 2
* | Hose, Bulk 1/2” I.D. 9242-453-001 9242-453-001 AR
10 | Clamp, Hose-Worm 8654-117-015 8654-117-015 12
* | Flow restrictor 9475-002-002 9475-002-002 2
& Dispenser, Soap 9122-005-004 9122-005-004 1
* Gasket, Dispenser 9206-416-001 9206-416-001 1
* | Nut,Spring-SS 8640-399-007 8640-399-007 4
* | Screw, Disp. Mtg 9545-008-012 9545-008-012 4
11 | Hose Tub to Drain Valve 9242-468-001 9242-456-001 1
12 | Clamp 8654-117-014 8654-117-014 1
13 | Hose, Pressure Switch 9242-175-000 9242-175-007 1
14 | Clamp, Pressure Switch Hose 8654-117-015 8654-117-015 1

e Part # 8533-109-001 12/21

Part # 8533-109-001 12/21 @




Accessories

Notes

Drain Valve Group Part # by Model

Key Description

T450

Kits &
Assemblies

Wiring
Harnesses

Cabinet &
Front Panel

1 Valve, Drain (includes #2 thru #11 9379-202-001 1
2 Body, Valve (w/ball) 9064-072-001 1
3 Motor & Gear Train (complete) 9914-137-023 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
12 | Kit - Seal Replacement 9732-327-001 1

Rear

View

& Bearings

~
L
[}
@
1)

o
)}
T
=

>
9]

Water Inlet &

Electrical

Components| & Drain | Rear Channel

@ Part # 8533-109-001 12/21

Part # 8533-109-001 12/21 e



Accessories

Cabinet &
View |Front Panel

Cylinder, Seals,

Water Inlet & | Loading | Door

Electrical
Components

Harnesses | Assemblies

& Bearings

Rear Channel

Description

Chassis and Drain Part # by Model

Base Assy,Frame 9945-119-002 9945-141-002 1
2 | Outer Tub Assy 9930-160-001 9930-122-001 1
* | Tub & Cylinder Assy 9869-029-001 9869-031-001 1
3 | Ring Assy, Tub Mtg-Front 9950-057-002 9950-051-004 1
4 Ring Assy.Clamp Tub Mtg.- Rear 9950-046-002 9950-056-002 1
5 Bolt, 1/2” x 1 1/4 Rings to Base 9545-017-012 4
6 | Nut, Wizlock, 1/2-13 8640-417-005 8640-417-005 1
7 Hose, Tub to Drain Valve 9242-468-001 9242-456-001 1
8 Clamp, Hose (Tub to Drain Valve) 8654-117-014 8654-117-014 2
9 | Valve, Drain 9379-199-001 9379-202-001 1
10 | Hose, Drain Valve to Tube 9242-451-002 9242-457-001 1
11 | Clamp, Hose (Drain Valve to Tube) 8654-117-014 8654-117-014 2
12 | Bracket, Drain Valve 9029-005-001 1
* Screw, Valve to Bracket 12ABx1/2 9545-008-026 2
13 | Tube Assy, Drain 9915-125-002 9915-119-002 1
* Screw Tube (Bracket to Base 1/4Bx3/4 9545-030-002 9545-030-002 2
14 | Hose, Overflow to drain 9242-449-002 9242-449-002 1
& Clamp, Overflow 8654-117-018 8654-117-018 2
* Shim, Support Assembly (thin) 9552-038-003 9552-036-001 AR
15 | Injection Tube 9883-010-001 1
* Hose-Inlet, Water 9242-458-001 1
16 | Dispenser Soap 9122-005-004 9122-005-004 1
17 | Gasket, Dispenser 9206-416-001 9206-416-001 1
* | Nut Spring SS 8640-399-007 8640-399-007 4
* | Screw, Disp. Mtg 9545-008-012 9545-008-012 4
& Hose, Dispenser to Tub 9242-450-002 9242-450-002 1
* Clamp, Dispenser Hose 8654-117-008 8654-117-008 2
18 | Back Ass'y, Tub 9962-016-001 9962-013-002 1

@ Part # 8533-109-001 12/21

Cylinder

Part # 8533-109-001 12/21 @



Accessories

Cabinet &
Front Panel

Cylinder, Seals,

Chassis | Water Inlet &

Electrical
Components| & Drain | Rear Channel

Assemblies

Harnesses

View

& Bearings

Description

Electrical Components - Top Compartment 208/240VAC

Control Trough Assembly 9857-241-001 9857-242-001 1
1 | Trough Assembly 9839-020-001 9839-020-001 1
2 Transformer, Dual Secondary 8711-017-001 8711-017-001 1

Screw, #10B x 1/2 9545-008-026 9545-008-026 4
* | Lockwasher #10 8641-582-006 8641-582-006 4
3 Terminal Block, Power 9897-026-005 9897-026-005 2
* | Screw, #8AB x 1/2 9545-045-012 9545-045-012 4
4 | Wiring harness, Graphic Control 9627-922-002 9627-922-002 1
5 | PCB Assembly, Main Control 9799-027-001 9799-027-001 1
6 | PCB Assembly, Relay 9799-028-001 9799-028-001 2
* | Screw, #10B x 1/2 9545-008-026 9545-008-026 12
7 | Wiring Harness, Main 9627-933-002 9627-933-002 1
8 Wiring Harness, Chemical Injection 9627-927-001 9627-927-001 1
9 | Wire Assembly, Model Designator 8220-158-005 8220-158-011 1
10 | Wiring Harness, VFD 9627-928-002 9627-928-002 1
* | Cable Clamp, 3/16" 8654-125-005 8654-125-005 1
* | Screw, 8B x 1/4” 9545-045-001 9545-045-001 1
11 | Wiring Harness, Control / Relay 9627-921-001 9627-921-001 2
* | Wire Assembly, Relay PCB 8220-159-005 8220-159-005 1
* | Wire Assembly, Relay PCB 8220-159-006 8220-159-006 1
* | Screw, 10-32T x 1/2 Green 9545-008-027 9545-008-027 2
* | Lockwasher #10 8641-582-006 8641-582-006 2
* | Standoff, Twist lock 9527-002-002 9527-002-002 4
14 | Pressure Switch 9732-315-001 9732-315-001 1
* | PCB Support, 3/8” 9548-285-001 9545-285-001 4
15 | Wriing Harness, Pressure Switch 9627-926-002 9627-926-002 1
16 | Wire Assembly, Orange 7-1/2" 8220-062-052 8220-062-052 1
17 | Wire Assembly, White / Orange 9” 8220-062-053 8220-062-053 1
18 | Fuse Holder Assembly 9200-001-002 9200-001-002 2
19 | Fuse, 2 Amp Slow, 1/4 x 1-1/4 8636-018-005 8636-018-005 1
20 | Fuse, 1.5 Amp Fast, 1/4 x 1-1/4 8636-018-001 8636-018-001 1
* | Label, Fuse 2.5 Amp 8502-716-002 8502-716-002 1
* | Label, Fuse 1.5 Amp 8502-716-001 8507-716-001 1
21 | Wire Assembly, Red 7-1/2" 8220-062-059 8220-062-059 2
22 | Wire Assembly, Orange 7-1/2" 8220-062-052 8220-062-052 2
3 Label, Water Level Settings 8502-775-001 8502-775-001 1
24 | Wiring Harness, Power Supply 9627-923-001 9627-923-001 1

@ Part # 8533-109-001 12/21

24

14
16, 17

10

18, 20

18,19

Electrical Components - Top Compartment

10

Part # 8533-109-001 12/21 @



(7]
()
=
(=]
(7]
(7]
Q
Q
Q
<

Kits &

Wiring
Harnesses | Assemblies

Cabinet &

Door |Cylinder, Seals,| Rear
Lock | &Bearings | View |Front Panel

Door

Chassis | Water Inlet & | Loading
Rear Channel

Electrical
Components| & Drain

Control
Panel

o

Control Panel Part # by Model

Description
Panel Control Assembly (panel only)

9989-598-001

9989-598-001

Screw, Hxwshrhdundct #10Bx 1/2” (Control to sides)

9545-008-026

9545-008-026

Plate-Latch, Top

9452-625-001

9452-625-001

Nut, #8-32

8640-412-005

8640-412-005

Post Locator Top

9467-024-001

9467-024-001

Nut Hexkeps #6-32

8640-411-003

8640-411-003

Locator Panel

9355-001-001

9355-001-001

Screw FillHDCR 10Bx1/2” Guide

9545-008-023

9545-008-023

1

4

1

2

2

2

2

2

Shield, PCB 9550-184-001 9550-184-001 1

Nut, #8-32 8640-412-005 8640-412-005 3

2 | Pushbutton Control (Black) 9035-063-001 9035-063-001 1

3 | Window-Display LCD w/Gasket 9635-021-002 9635-021-002 1

4 | PCB assembly Display 9857-230-003 9857-230-003 1

5 | Nut Elasticstop #6-32 8640-411-003 8640-411-003 4

6 | Cable Assy. USB 9806-024-001 9806-024-001 1

& Harness Doorlock, Switches 9627-936-002 9627-936-002 1

* | Harness, P5/Pressure Switch 9627-926-002 9627-926-002 1

& Kit-Emergency Stop, O-Series (includes #X, #Y) 9732-223-004 9732-223-004 1

7 Button- Emergency Stop, w/Latch 9035-061-002 9035-061-002 1

8 | Spacer Plastic #8x1/8 8640-412-005 8640-412-005 2

9 Plate-Mounting E-Stop Button 9452-725-001 9452-725-001 1

10 | Nut Hexeps #8-32 8640-412-005 8640-412-005 2

11 | Switch-Contact Block, DPST, NC 9539-499-001 9539-499-001 1

& Nameplate,Control Panel (Black) 9412-241-001 9412-242-001 1

12 | Motor Ass'y, Door Locking (see Door Lock Group for parts | 9892-015-003 9892-015-003 1
breakdown)

13 | Thermoactuator - 24VAC 9586-001-003 9586-001-003 2

14 | Hex Nuts (mounting Door Lockassy. to control panel) 8640-412-005 8640-412-005 4

15 | Nut-Spring 8640-399-008 8640-399-008 2

16 | Screw, #10B x 1/2 9545-008-026 9545-008-026 2

Part # 8533-109-001 12/21

14

13

12

10

1

Part # 8533-109-001 12/21 @



Accessories

Cabinet &
View |Front Panel

Cylinder, Seals,

S
o
<3
(a]
o
=
S
]
o
-
o2
whd
0
c
L |
L
7]
whed
2
i
()]
0
]
=
o

Electrical
Components

Harnesses | Assemblies

& Bearings

[
c
c
]
£
O
L
[
Q
x

Description
Operators Manual

Labels and Diagrams All O-Series Models

8514-290-001

8514-290-001

Wiring Schematic & Diagram

9507-015-001

9507-016-001

Label High Voltage Warning

8502-614-004

8502-614-004

Label Fusing & Installation

8502-619-004

8502-619-004

Label Quality

8511-001-002

8511-001-002

Label, Warning-Door Opening (Black)

8502-757-001

8502-757-001

Label, Warning-Door Risk of Injury (Black)

8502-759-001

RlRr]lRr]l=]=]~=

8502-759-001

N\ e

Risk of Injury Label

B T THT TE GFTE B0 e

il O ) TTa T, e
FOng BEE @A TDN 8 Tl Skl
AT CVOLE LT | TR O

- D
i

..-.l..'.J.J_.'.I.J.
¥ ORI & BT
Toapid wew L B & -3 T DL
EUFORE TV DN CAN B CPTRED

Door Label

@ Part # 8533-109-001 12/21

Notes

Part # 8533-109-001 12/21 @



T-450 Express 208-240 Wiring Informitive

T-350 Express 208-240 Wiring Informitive

X = =X 0 Zl= XOSYONM
A s ia do €n o ZHO9 ‘HdS/L ‘AOYZ — 80¢ AVHOVIA ONIGIM
¥d1l00-910-£056 N/d
100-980-8556 1y
£00-2£0-£696 1 200-T05-8858 1
50078 TYNINY3L NOILOIPNI NOLLNE dOLS AvITIXNY 1
200-B8Z26-L296
}B,.Nm*mmﬁmmm,. - -
Py N I ! |
1 f 1
1 HOLMS Em — i — . ! 1 “
| 3¥nsSS3yd w”\r ez .\Z oy n I 1
1 m I T 4 T 1 ! 1
=) -
100-£1-2598 1 1 § ‘oo-szo-svos 1
9N ONIONNOYD N\ 1 +00-600-10G6 TO0 1202200 1 1 HOLVIONINNY 1
100-86v-6556 1 1 1
- - asn -
EEREEER ERE EEE 100-$20-9086
ﬁu “ m bl m BB 1 1 ———— L 100-c00-sc06 Il
HOLIMS ALINIXOYd ? s
N A i 1 3 L bl o mm‘ axg @m CES i “ “ 80d SOlHdwdo  Old .ﬁm ¥d ® “
©© s 4 3 ]
bt 200-286-4286 e — 5 o Bl & [ 4 1 o ® 21
82 r d ] L= mm 1 s
1[0 T ww——————— aH - P Ild  80d T04INOD 1o @l
|8 100-€00-7£¥6 3
R £ e = = 1 L
L ™ 500-920-£686 S00-920-£686 | s 00w/ [ S | v3-3/2mne | ooy vk | asn . 1 “ 9d 18 1 - ® “
SIS Y0018 "Wy3L g === § "N B et 1
7 QWAL o |l ol ol o 1 u MD | 1
KL dHOd e g QERID e B = 1o , 1
= wwon 8 o” le T | s 5 1
SHOLSISH INDIVAE S [a EERN: o|©fo G oy ﬂ 0ld 11 2 1
o] [0 s [ oim b HH 1 szl 83d AVIdsI0 1
o m
o) o il z IR Wv L il “ “ £00-052-£586 “
n™ e | E 17 |[f_E T 1 e p—
" g U § -3 ElE o 1 1 200-726-1296 ™
£ B E mw ol " 1
a & w7 [ 1
Eq%%mzm%%E /A MM E I 4 i % 1 1 " A 100-267-6c95
100-/10-11/8 = ki L | S
% g 1 (i
T . o S
o o - o mmm 10 1 m ¢
e T 1 1 4
0 £00-£Z0-9086
11 e o o o o ey
1 1
1 g == ’ 1 : ]
“ w ! r .
100~ LZ6~L296 - - -
1 m 11
1 1o 1
1 Ll !
1 g g ] 700906 L206 T 1
g 1ddns ¥iod ol o ds ,.m 1 S5o/me 1
100-¥50-0516 L00-¥00~¥£46 100-00~¥L76 F LI | 1
LT 0010 80d AYIRS 0001 80d AY13Y 11 1
E [ 1
zi0-soi-azss 5
B8N0 354 3sn4 IUDOKH B - - SLO-LEL-¥166 -
[ dHY 't v z TOYLINOD (oo 0074267426 D e ——— 2oo-sso-szas 1 1 HOLON X001 ¥000 1
- |||L/||l - - ——— - [y ———— - S i 1 P 1
L] 100-T¥C-1586 Lo = 1 1
100-Blo-9c8 500-810-8c98
200-100-0028  Z00—100~D0Z6 B 200-b56-1296 - -
— R/ T L] 1
1 i 1
210-581-6056 T00-$£6-£296 e I 001 1
BNLmI0H, —m “ T Soo-too-suge TINVd T04INOD 1
X08 OS-10H 00NN 1
Z - 7
S3IATIVA ¥3LVM 200-¥£6-L296 100-20Z-6.£6
93579-199-001 9627-934-002 WATER VALVES
i iz -
I 7 —
1 UNLOCK 1 HOT-SOAP BOX
I CONTROL PANEL s i ) s
! LocK 1 ORG/GRY 9627-935-002 W 9379-183-012
1 b [
1 et Ao/ I s/t
1 1 9627-934-002 9200001002 §200-001-002
1 I 0857241001 g RN SRR
I o ) | pem=— e o e e Ve
- 9627-933-002 WHT/RED OOZHXD# 2 AMP 1.5 AMP COLD-SOFTENER
1 DOOR @ . DOOR LOCK WOTOR 1 9627-927-001 FUSE FUSE .
ey H i TROUGH o
3 e wen
1 1 RELAY PCB 1000 RELAY PCB 0100 oy
1 1 9474-004-001 9474-004-001 s ks 9150-054-001 1
" 9627-936-002 1 mm Ed ,_c 5 m Ore 12vDC mcSmm m%‘n; 1
2 o - e
g Y7 1
" T i T (e |
o R ]
| 1] 2 N O O e : - ||
Ele L | 220-158-000 o220 150-008 X B ,
! 3 [ P1 | | | PO P o3 EHr g5 BpE EES e I
"l - ®| BE | VF DRVE S o mﬂ_
[ —— I F——
J ! 1 9806-023—003 [ 1 | g =R
23 1 L EH s 7 3 = ma
23 ! ! y - .:Tﬂfu_ w H _ W Wi 7 22888 mm
| @ MWHTNEL MINEL MHI/NEL = ez=
ik 1 11 - r Ly i w §53355323
S8 1 1 1 i 8711017-001 _TLEPL & mwmw mmmmaa
| [— g - BLK/ORG
1 “ 1 4 o m el TRANSFORMER 1 | T o oy
1 I 1 F g w2 el | HdBE
1 1 EE 5 won PE
| u H [N g
S ——— oo ozgor 41 2 J1 B b el | 3 A
- 1l 3 4 2 (G] 5[] u gl 1 @ § i
! 9857-230-003 L m Lk =i {o)” 0 0 n J sz L 8
1 =230~ 11 we| {6 S o) waen o] 1 e[ 20— IS
q »
1 DISPLAY PCB [saaassss) I E g ol fo o : o T
1 P2 ok “ 1 ERIREE o BE RBE “ 7 2 ;oﬂom _H= BRAKING RESISTORS
1 W T T 1 1o slO o ¢ i
1 | - 1 E»d ° ° ° ° m._m W o) m o) m- F 43 T1— 9376-307-001
1 | Dm P2 1 6 e || R || R || eLay HE S POWER TERMINAL
K2 K [ [&) 3 B E BLOCK
W — 24VAC TERM TISVAC 1
" = “ " =]l m BLOCK TERM. BLOCK T N5
006~ 026~ 88
1.® A Hmm P1 P61y 1 o oomﬁoﬁ_v 4.6,:\62 | BLOWER/E- HEAT | MASTER | ALARM /UNLOCK 9897-026-005 9897-026-005 - NS
® ~003— B8
15|® 1 48 LU L 77
—/ b ~r e | q——= L3
1%@ whE sw oa | o5 CONTROL PCB P11 P B 3 o prrgreinriv 58
1”@ o 1o & % P4 m*% B e o 3 1 58
54 GRAPHICS PCB R hivinmmal g
1 _ P4 & P10 ln 1 d b 1 PROXIMITY SWITCH
| 9035-063-001 1 S 8§
1 savs-024-001 [__ e 1 EE B gd84sa = “
1 “ 1 9539-498-001
1 ANNUNCATOR g 1 L2 ul] 9501-009-002 1 GROUNDING LUG
- 9045-025-001 - - B8652-134-001
1 " 1 U N B/EED @m 1
1 1 el = PRESSURE
“ " “ e » h — e V=2 % Bon| "Shren “
1 11] BW
v 1
" " R o o o o e o o Lo/a 010 al 12l ol al ]
- - 9627-928-002 10 9 8 7 6 5 4 3 2 1 COM
- AUXILIARY STOP BUTTON - INJECTION TERMINAL BLOCK
1 S035-081-002 9897-032-003
Ko o o o o o 9558-036-001

WIRING DIAGRAM

208 — 240V, 1/3PH,

60HZ

P/N 9507-015—-001PR
20 LB OPL EXPRESS, VF DRIVE
WNO350X_—12_0_X~. - X

Part # 8533-109-001 12/21

Part # 8533-109-001 12/21



Notes

S

Section :9
Parts 50Hz
Models:

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Wiring Diagrams & Schematics

Part # 8533-109-001 12/21 @

@ Part # 8533-109-001 12/21



Transformer, Electrical -39 models

Water Valve, Drain Valve -39 models

Key Component

1

Water Valve

T-350

9379-183-013

T-450

9379-183-013

Drain Valve 2" inch

9379-199-002

Drain Valve 3" inch

9379-202-002

Key Component T-350 T-450 QTY

* | Operators Manual 8514-237-002 8514-239-002

* | Wiring Schematic & Diagram 9506-553-001 9506-553-001 1
* | Controls Assembly - Trough, 9857-211-002 9857-213-002 1
* | Wiring Harness, Power Terminal Block 9627-747-006 9627-747-006 1
1 | Circuit Breaker 5198-211-002 5198-211-002 1
* | Instructions, Transformer Connect 8507-230-003 8507-230-003 1
2 | Controls Transformer 8711-004-003 8711-004-003 1
3 | Transformer 8711-009-003 8711-009-003 1
* | Terminal Strip Marker 9558-028-002 9558-028-002 1

@ Part # 8533-109-001 12/21

Part # 8533-109-001 12/21 @




Gear Motor Door Lock Assembly 24V AC

Notes

Key Description T-350 T-450 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-015-002 | 9892-015-002 1
1 | Bracket Assy, Slide Lock Actuator 9985-190-001 | 9985-190-001 1
2 | Bracket Assy, Slide - Unlock 9985-189-001 | 9985-189-001 1
3 | Bracket Slide Lock 9029-204-001 | 9029-204-001 1
4 | Spacer, Plastic 9538-157-021 | 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 | 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 24VAC 9586-001-003 | 9586-001-003 2
7 | Spring - Extension 9534-350-001 | 9534-350-001 1
8 | Motor & Gear Assembly 24VAC 9914-137-014 | 9914-137-014 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 | 9545-044-003 6
10 | Cross Recessed Pan Hd Tapping screw 9545-031-011 | 9545-031-011 4
11 | Screw Pnhdcr, 10-32 UNFx0 .75 9545-012-029 | 9545-012-029 4
* | Rod, Door Lock 9497-225-011 | 9497-225-012 1
* | Spacer, Gear Motor 9538-187-001 | 9538-187-001 1

@ Part # 8533-109-001 12/21

Part # 8533-109-001 12/21 @



itttk |

UNLOCK

1 CONTROL PANEL menioERiron
i 1 WATER VALVES
1 o THERMOACTUATOR

- CIRCUIT

BREAKER

1 )| CONTROL
“ TROUGH 1
1
1
1
1 1
1
1 1
I I :
' 1 8 1
1 1 1
L 1
.J— 1 “
I n I
1
= ! . =
1 1
© _ “ :
— 1
S, ' | TRANGTORVER e 8888%e
S “ H wijono o L2 B = ot [t]®
— : I | Cfmm | e d
-lllllllu — m [ — ol | s L1 g Yo -1 3
1 m S ol || (o] UL
o s HoH (HolHm— o BN ]
- 1 E m— ML 7 K LAy — B
1 2 e 1o s 0 I
O 1 DISPLAY PCB P2 7 R g g g . mmm m)w nﬂm mn 8| sl ‘lm 3 ) BRAKING RESISTORS
1 M nmm |||||| P9 Ecxgs\czﬁx_xg\gg | BLOWER/E-HEAT | MASTER ke BRE( 1< MOTOR ﬂ=
1 W2 s i ST ©) 4 B
(@) I | o5 S0 208 o018 <085 o] E 12900 power suppLy | FF| ™
oM ! Dm & 5 _ I I | _ 24VAC TERM. BLOCK 2R
1 “ Lt nDnlﬁ |||||| £ ww wz el Conr e N nosmmf%ﬂsz?
@ _ K Kl K4 WHT/BLY BN
e E controL pes | || |l || o OV
N e off v _ u ] < i
o i 1| B oo o] s fgo ] o [B]|5 “
1 1 1 mm m 4
_ 1 J mmm E ni:.mw “.IIIIIIIIIIIII
1 UsB
1 d wien 1 o
1 ANNUNCIATOR “ GROUNDING LUG
1
“ w\nw “ H@ PROXIMITY SWITCH
. . 2o {2 I e
1
1 M T L L T T Y
1
1
1
M o o o o o

dE 88 EEEEEY
109 87 65 4 3 2 1COM
INJECTION TERMINAL BLOCK

P/N 9507-025-001PR

éimizm U7>Ox>§ Nuo - NLvO<_ 4 HI- wOIN 20 LB OPL EXPRESS, VF DRIVE
NO HEAT
WNO350XA-39_0_X~. -—X
—
CONTROL WATER VALVES
® IR
~N 230V H3 — HOT TUB
T ORG _ ORG . ORG ORG 24v ORG 24V G2 - COLD SOFTENER
=] 24V Z
© L1 BRN BRN _tu SO0 TP
1 WHT/ORG WHT/ORG 24V COM
o N _ LTBLU
| o
- LT BLU 3|z
4 _.Io,._ _ L2 24V COM WHT/ORG 24VAC COM WHT/ORG © 3
oL L 2, 2 HOT WATER
Y= = % o VALVE #2
o  GRN/YEL N ORG/BLK vy WHT/ORG
M - e % Ja-14 Ja7
- z |2 com P HOT WATER
@ |Z | et VALVE #1
= o |s B 8 ORG/GRY vy WHT/ORG
2 Ja-g
@ M I_xm_l COLD WATER
J4-2 VALVE #2
3 IT.T_LI|_ ORGNIO ~~~~y, WHT/ORG
LTBLU +12vDC  BLU K1 |gd4-1
(@) 230-240VAC 12 vDC I__Q_ COLD WATER
= BRN s [ eND WHT/BLU B S Yied ORGIPNK e WHTIORG
ta [ 530240VAC SUPPLY m c J15-1 J15-2 S I = e
u e B = IS > 2
Q
R /S ¥ K1 hd
m RS 952 | enp — 4 m o
) 0 K9 a2
L VARIABLE - RS-485 92 =1 | DRAIN
M_H AUX STOP BUTTON THERMOACTUATOR #1 o = VALVE
(@) FREQUENCY = K2 LOCK ORG Sar J4-6 g
ORGI/GRN WHT/OR iy @
0p)] DRIVE DCM WHT/YEL M« WHT/YEL J14-2 B4R ST VN SIS ° ORG/WHT @ WHT/ORG
MI6 | YEL = YEL J14-1 s THERMOACTUATOR #2 g g s}
i || ks UNLOCK
DCM | _Amw y ORG/YEL AN WHT/ORG { = SESEE o GRN
O _so?,H_ !_A BRN _ 5VDC J11-6 R EIE 25 PPEER 4 =
wis [BRN [ BRN/WHT J11-3 3 blkklslk & DOOR LOCK
(@) u/ v/ W4/ 3 REBERER = MOTOR
™ T1 T2 T3 Bl B2 MO1 CELLCIELD ORGBRN ey WHT/ORG
© BLK BLU 12VDC j11-5 FENINNNNNR
! = DOOR LOCKED S PPEPPE WHT/ORG
o 3 700 WATTS |2 swmer 13 3
£ =|®  DOOR CLOSED DOOR LOCKED » aED e SN GRY/BRN , 1
LN m w|C SWITCH SW3 SWITCH 12 WHT 2 K2
o i e - - S L f-g48 GRY/PNK , 2
I = BLU/GRY i J1-3 BLK J1-3 I
T o D SWe e o BEUGRY 111 oo J1-4 _12VDC__ BLU J1-4 K3 | 1410 GRYNIO _ 3
200 OHMS BLU/WHT SW2 S J15 GRN J15 v og |
100 WATTS = | k4
BLUIRED DOOR LATCHED |2 J-6 12VDC  ORG 16 o [ quat GRY/RED , 4
SWITCH ANNUNCIATOR K5
= BLU/ORG J11-2 0 L J4-2 GRY/BLK 5
—"o 31 BLU/RED y INJECTION
oRG & A5 @ P10-1 _.A _.__ua.u |_xmw Ja-4 GRYMWHT _ 6 mﬂomz.o
R 3 HIGH BLU 12VDC .1
B o GRAPHICS 2 k[, RvveL 7 CONNECTIONS
WHT/ORG PRESSURE BLU/YEL J8-3 AlU_ J9 CAN J9 PCB a I_xm
24V COM o4 SMTH BRN BRN 12VDC _ja-1 & J6 > Lijqus GRY/BLU o 8
21 BLU — BLK J4-2 = _ _ 5 ke
2 o Lot _gJ4-12 GRY/GRN _ 9
= LOowW @ BLU o I
< 22 ® K [ J4-3 (&) J2 K10
o = DISPLAY S WEZEE! GRY/ORG 4 10
~ U
usB =
BLU/YEL Fe ) _umw ISR Ja-6 WHT/ORG o COM
PROX SWITCH | BLU P/N 9508-025—001PR
[CICXX0) 20 LB OPL EXPRESS. VF DRIVE,
NO HEAT
BUTTONS

Part # 8533-109-001 12/21

@ Part # 8533-109-001 12/21



it |
UNLOCK
“THERMOACTUATOR
WATER VALVES
ﬂtmtrDWnnﬂcznx
CIRCUIT
I BREAKER
DOOR LOCK MOTOR \E
r- e e e
1 ()| CONTROL
T TROUGH 1
“ ]
1
Iy PL '
1 1 L0 L0 109 108 LO7 106 LOS 104 O3
1 1 o 0 00 300 500 %00 “
¥ DD | _
' EE A A I
ol 1 ! 1
1 1 1
1 " “ -.. P3 1
]
c i ' s
1 [ i/ mﬁw Mu;d
((v] 1 1 warn - e
— 1 1 = o
o) | & - === e
a “ “ “ -~ WI/ORG WIARG win/ors PV L2 U7 bW
-
b— 1 [ | - g U1 o
D e———— (L] L T om
1 3 _— oo | e
o ! 'y 1 % 1iy el :
1 1 ! — F
O I DISPLAY PCB . 7 EFEEFE P ! ! . g o h AN
P2 : 1 =
1 Emmmﬂm IIIII 1 “ P9 Ecxg\czagﬁj\sg | BLOWER/E-HEAT | WASTER o mﬂnm 12- MOTOR ﬂ=
o | , N o PR R o i
P; [
oM , Dm 2 1 “ 5 24VAC TERN. BLOCK
1 1 - [ 2 o Mo llelle POWER TERMINAL
I 9 - [ Js 1 6 ([ || [ BLOCK
o =Y 1 “ contRoL assy | || || || O |u
1= 1 P11 Pl— way [$)
W.

LN e a§ s 1 ! P2 pe |dmd] | e3 ' oSN
o “ ®f] b B pi0  GRAPHIS PeB “ “ BHH g il sasd i A 1 e
1 FE 4 o
| “ - B IFE 4 +:m - XS

1 [m=m——- 4 | 1 O——mn
1 ANNUNCIATOR “ GROUNDING LUG
1
[ e auan 1 H@ PROXMIY SWITCH
1 nw\ B !
an aun 1
| n et T P
1 g g
1
“ AUXILIARY STOP BUTTON
e |
)]
10 0 8 7 6 5 4 3 2 1 COM
INJECTION TERMINAL BLOCK
P/N 9507-064-001PR
WIRING DIAGRAM 230 — 240V, 1PH, 50HZ 20 L8 OPL EXPRESS, VF DRVE
NO HEAT
WNO350X_~39_02X~. -—X
CONTROL cIReUIT
TRANSFORMER PLE VA @
230V
ORG _ ORG . ORG ORG 24v ORG 24v
24V WHT/ORG
L1 _ BRN BRN iy I.w WHT/ORG = 24V COM
L o
200V 2|5
N LT BLU Ja-14 |® 947
LTBLU a7 J4-6 ___ WHT/ORG , COM
24VAC COM
_.I.,._ |2 24V COM WHT/ORG WHT/ORG |_§_ Jo  GRYBRN 1
= = \v\v f
= = ™ K2
GRN/YEL N || jgd4-8  GRYPNK , 2 INJECTION
5 |2 <] K3 3 SIGNAL
I coMm o 49410 GRYMO CONNECTIONS
b= o |s B Aoy L4 st erviReD , 4
3 |5 Ks
o |3
3 J4-2 __ GRYBLK , 5
o f
LTBLU +12VvDC  BLU 2 o
230-240VAC 12 vDC © A I_xm_w Ja-4 GRY/WHT _ 6
BRN POWER GND WHT/BLU 2 |Z =< 5_
8) 230-240VAC SUPPLY S| st > |} 4u3  GRYvEL L 7
O GRN/YEL = 115-2 m K8 luas  GRYBLU , 8 —
._a. i - & HHE WATER VA
[V @ = J3-1 K9 H2 — HOT SOAP
R /S T 12v K1 o 1 lJ4a-12  GRY/GRN _ 9 H2 - Hr S04
J3-2 S f -
GND K10 H3 — HOT TUB
= H 8o |_4J4-11  GRY/ORG , 10 &2 - GOLD JOFTENER
) [l RS-485 J2 S ! €3 — COLD TUB
c VARIABLE 7 AUX STOP BUTTON THERMOACTUATOR #1 O
O FREQUENCY = K2 LOCK SIS IS IS IS S
ORG/GRN WHT/ORG SERERR
S DRIVE DeA WHT/YEL |\_\_« 134 AN\ & [ (s o o [
MI6 YEL I 1 THERMOACTUATOR #2 olo e @< b
—_— o) vl g g g 1]
~ oozH_ | xmw L I_xw_ ORG/YEL _%x whiors | |~ B crEl qm_.q<<mwwmx
O McMm )_,ﬂl BRN _ 5VDC J11-6 I ES 313 EEEEEE ORG/BLK (e, WHT/ORG
wis | BRN [ BRN/WHT J11-3 3 PlElkEPE
oYW H_ - D a——7 HOT WATER
9 =/ T 12 T3 Bl B2 MOt SIS [= J4-8 ORGIGRY VALVE #1
3 BLU 12VDC j11-5 < M w K1 o ~~~~ WHT/ORG
I oo%&_.__..mmxmc ~ xmwl - COLD WATER
o 412 > L4 VALVE #2
2  DOOR CLOSED DOOR LOCKED — f 1___ORGNIO vy WHT/ORG
c J1-1 RED J2-1 K4
LN SWITCH SW3 SWITCH J4-1
o | J1-2 WHT J2-2 K11 |44 COLD WATER
— J1-3 BLK J2-3 K7
1 SW1 2 W4 oo BLUCRY it Ka J-4  12VDC  BLU J2-4 [ ORG/PNK VALER WHT/ORG
— BLU/WHT w2 S 115 GRN 125 T £
BLU/RED DOOR LATCHED % Ji1-6  12VvDC ORG J2-6 QSJ W
SWITCH ANNUNCIATOR £ x
BLU/ORG J11-2 o
2 I 2 Y
"o 31 %mm\ BLU/RED J8-5 W\Iu P10-1 P10-3 | m “ J4-12
@ ORG 32 HIGH BLU 12VDC g1 [%2] L ORG/WHT @ WHT/ORG
24V < OWZUI_OW Dn,E‘w J4-6 =
WHT/ORG PRESSURE BLU/YEL J8-3 mu._ J9 CAN J9 _Uow m W
24V COM 24 SHTTEH BRN BRN 12VDC_ j4-q & 5 S g {GRn
21 BLU _ BLK 4o = _ _ — & =
@ S o DOOR LOCK
P Low w o4
= 2 R @ BL Ja-3 &) 2 x MOTOR
2 [ DISPLAY £ ORG/BRN vy WHT/ORG
- U kS
usB E
BLU/YEL Fe ) Umw WHT/ORG
PROX SWITCH BLU
P/N 9508-064—001PR
CIOEOX0) 2018 OPL EXPRESS, VF DRIVE,
BUTTONS

Part # 8533-109-001 12/21

@ Part # 8533-109-001 12/21



T-450 -39 O1 Diagram

T-450 -39 O1 Schematic

R e ettty
I CONTROL PANEL TR
“ WATER VALVES
1
1
1
1
1 P ——
1 CONTROL
| TROUGH
1
1 - 1
1 1
- -
- -
1 1
1 1
- -
- -
_ -
H L
1
1
1
1 CONTROL
I TRANSFORMER
i ok 2 e m
“ - o L1 [z - m”m EE
I E .n o= P " =
_ _ R it = k)
1 1 1 oh  pmh m._ g ”“ 1 - o] — 20 i
1 DISPLAY POB 1 “ HH _m_ PIe Tpis I EE L2 ﬁm ] BRACNG RESITORS
1 [ vsﬁs\_ﬁﬁ 1 HEA1AQCK | BONER/E-HER| WSTER S 6 sk n worr =
“ “ 1 S00 o 088 o 08 o0 m o) & T4
1 1 “ 24VAC TERM. BLOCK
1 Iy POWER TERMINAL
19 - I BLOCK
Iz ® 1
1olg ot sn i
z
1@ b Hp0 oRwncsees | BB
1 L 1! £
1 P —— "
I = ' i 1
1 I Hllllllh — 1
1 1 1
1 1 “ =32 1
I 1 e ! 1 E% PROKMITY SWTCH
— 1 = 1
1 13 w\ﬂu -n__
1 1 m Wi prEssURE I
1 1 L SWITCH 1
1 1 b " ' " ' ' ' ' r'rr"Y & r  eererereTTTeTTTOeTIeTTTTIeTTTTTUTYTYTr™—a
1 1
“ AUXILIARY STOP BUTTON

R o o o o P

WIRING DIAGRAM

230 — 240V, 1PH, 50HZ

¥ ©
109876543

INJECTION TERMINAL BLOCK

D
et
CoM

21

P/N 9507-026—001PR

30 LB OPL EXPRESS, VF DRIVE
NO HEAT
WNO450XA-39_0_X-_____—-_ X
WATER VALVES
CONTROL CIRCUIT H2 HOT SOAP
TRANSFORMER g ® 2 - HoT 304
~N 230V H3 — HOT TUB
T 1 ORG _ ORG .. ORG ORG 24v ORG 24V €2 — COLD SOFTENER
S -
© L1 _ BRN BRN 24V s - coip Tus
iy WHT/ORG WHT/ORG 24V COM
o N _LTBLU
| o
4 LT BLU 2 z
? _.lo,._ |2 24V COM WHT/ORG 24VAC COM WHT/ORG 3
QL 1 2, 2 HOT WATER
| = = B ® VALVE #2
O  GRN/YEL N ORG/BLK [~~~y WHT/ORG
2 - % Ja-14 Jaz
E:] com e HOT WATER
2 |= | e VALVE #1
< o |= B K1 ORG/GRY s~y WHT/ORG
3 |3 J4-9
© 3 I_x,,wl COLD WATER
J4-2 VALVE #2
3 IIT_LI|_ ORGNVIO ey WHT/ORG
K1 1 1Ja1
LTBLY xs 12 VDG +12VDC  BLU f COLD WATER
o POWER | GND WHT/BLU =3 ) L[ ORGIPNK vl WHT/ORG
I
[ 230-240VAC SUPPLY 3 |- J15-1 J15-2 = f =
UL B EL st o] > 5
RS J3-2 K1 = 4
GND | | | o o
02 K9 g2
VARIABLE - RS—485 J2 = } DRAIN
H AUX STOP BUTTON THERMOACTUATOR #1 o = VALVE
FREQUENCY = K2 LOCK a7 46 o
ORG/GRN WHT/ORG o a
DRIVE beM WHT/YEL Wﬂ# WHT/YEL J14-2 R4R STEw) AAYAY R @ ORG/WHT @ WHT/ORG
Mi6 YEL = YEL J14-1 4 THERMOACTUATOR #2 g g o
pemWHT || K3 UNLOCK
| _aw || | $OReVEL A nn WHTORG | || SERRRE @ GRN
MCM BRN _ 5VDC_ J11-6 B EE 2T PPPPPT 8 =
mis | BRN [ BRN/WHT J11-3 3 lololzlz|s|o £ DOOR LOCK
VA /Y 3 RRERER = MOTOR
=) T 12 T3 Bl B2 MO1 ORG/BRN v~y WHT/ORG
A
@ BLK BLU 12VDC y11.5 SENNNNER
= DOOR LOCKED S PPEPPT WHT/ORG
9 (x5 |x | 2000HMs o SWITCH L =
e 100 WATTS | DOOR CLOSED DOOR LOCKED " D ,_H.A.Aw | g9 GRY/BRN o 1
SWITCH - -
momT2Ts 2 SwITCH Sws - J1-2 WHT J1-2 I_xm_ Ja-8 GRY/PNK , 2
= BLUIGRY — J1-3 BLK J1-3 !
o @ S 11 Lo -4 12VDC__BLU J1-4 13 Jua-10 GRYMIO , 3
200 OHMS BLU/WHT w2 S e GRN ‘1s Lt |
100 WATTS 6 __12VD - o | K4
@ MOTOR BLU/RED DOOR LATCHED |Z J1-6 C___ORG J1-6 K1 [ et GRY/RED o 4
SWITCH ANNUNCIATOR K5
- BLU/ORG 112 0 {442 GRYBLK o 5
—" 31 BLU/RED y INJECTION
&, Jg-5 ) P10-1 _._ _._Eo.w I_xm_w Ja-4 GRY/WHT , 6 mﬂom?o
ORG HIGH 12VDC _Ja. ]
®—v— ® o~ 48— o GRAPHICS S LK s GRY/YEL , 7 CONNECTIONS
WHT/ORG PRESSURE BLU/YEL J8-3 = ¥ CAN |99 prR o I__A !
24V COM 24 ST BRN BRN 12VDC _ja-1 & J6 > Lyjqus GRYBLU , 8
21 BLU _ BLK J4-2 = _ _ = K9
2 S i ] dJa2 GRY/GRN , 9
= 2 Low o< @ BLU J4-3 O 2 o 10
& = DISPLAY S P qa-11 GRY/ORG , 10
- U
usB =
BLU/YEL Fo ) _u,_mmw Oyar Ja-6 WHT/ORG o COM
BLU
PROX SWITCH P/N 9508—026—001PR

coa9®

BUTTONS

SCHEMATI

C

23

30 LB OPL EXPRESS, VF DRIVE,
NO HEAT

0—240V—1PH-50HZ

Part # 8533-109-001 12/21

@ Part # 8533-109-001 12/21



T-450 -39 02 Diagram

T-450 -39 02 Schematic

1

2
: &
g

CONTROL PANEL

e s mm s s —————

UNLOCK

itttk

']
DISPLAY PCB 0 _ EEFEEER : “
Ew% ||||| “ “
~ " [ = L
|||||||| 1 !
- H Jeer P6 “ “
wfg w2 ! :
o W0 GRIPHCS PeB “ “
ANNUNCIATOR q TTEEET

AUXILIARY STOP BUTTON

|
1
1
LI
LI
LI
LI
1
b
1

CIRCUIT
BREAKER

-y vw

CONTROL
TROUGH

WATER VALVES

=
@

7=
6

Elelele]

P13

P10,

HEAT2/UNLOCK | HEAT1/LOCK | BLOWER/E-HEAT | MASTER

=00 o 0P o 088 o085

P15

o (o |[o |le
R || R || [ Rear
K3 K K Kt
CONTROL ASSY
P11 P1
P12
0Hn o % __.wv_.mnu

P3

4

=

it

U [ 1
24VAC TERM. BLOCK

I L L L L LY

WIRING DIAGRAM

T L E L LY

i

a1

13
MOTOR

T

POWER TERMINAL
BLOCK

1
]
1
4

Q O v
O
Qv
O
o8

GROUNDING LUG

230 — 240V, 1PH, 50HZ

P/N 9507-065—001PR
30 LB OPL EXPRESS, VF DRIVE
NO_HEAT

MQ PROXMITY SHITCH

INJECTION TERMINAL BLOCK

WNO450X_~39_02X~. —-X
CONTROL
TRANSFORMER R O
230V
& 1 ORG _ ORG . ORG ORG 24v ORG
o 3 24V WHT/OR
B 11 BRN BRN 3 WHT/ORG /ORG 24V COM
u_n L1 < m W
200V [ 3 IS
a N LT BLU 3 [} J4-7
4 LTBLU 3 a7 J4-6  WHT/ORG , COM
2 _.I.,._ ol 3 24V COM WHT/ORG 24VAC COM WHT/ORG |_§_ 149 GRYBRN _ 1
o~ L L 4, T
| = = &S K2
3 GRN/YEL G | fgds8 GRYPNK 2 INJECTION
Y o3 & K3 3 SIGNAL
@ = com L 410 GRYAVIO CONNEGTIONS
©
= B 1 ks
9 |z 773 1 |44t GRVRED , 4
& |5 K5
o] } J4-2 GRYBLK , 5
LTBLU +12VDC  BLU 3 &
230-240VAC 12 VbC © B K6 [jaa GRY/WHT _ 6
POWER | GND WHT/BLU s | <
A o aVAT SUPPLY Ile >~ |_5_ J4-3  GRYNYEL _ 7
@ I
GRN/YEL = = | ke
c J15-1 J15-2 y 8
1 . - g Y jqda5CRYIBLU WATER VALVES
EETEE @ = e E o M lu12  GRveRN , 9 H? - HOT 30aP
RO/ J3-2 S H3 — HOT TUB
GND K10
1 H S5 L<lu11 crviors , 10 G2 - COLD SOFTENER
DY } ¢1 = ¢olb TuB
VARIABLE ) RS-485 42 ] ¢3 — COLD TUB
b AUX STOP BUTTON THERMOACTUATOR #1 o
FREQUENCY = K2 LOCK SISISISIS s
DRIVE DCA WHT/YEL M« WHT/YEL J14-2 A w_..ww\omz AN\~ DMHTORG o
I | YEL I YEL J14-1 1 THERMOACTUATOR #2 olo |z |s o
o~ K3 UNLOCK 2|2 (X [E (@
e | xmw | {4 ORGIYEL A A JWHTIORG | || [0 AP qmm<<m\wwmx
MCM l_+ BRN _ 5VDC  J11-6 J13-1 31T EEFEER ORG/BLK o~~~y WHT/ORG
is | BRN [ BRN/WHT J11-3 3 pekEpPE
HOT WATER
u/ v/ W+ B[ = k2
:\ qm a\ w_\ B2 MO1 © BB g VALVE #1
BLU 12VDC 11 Ak 5 ORG/GRY ey WHT/ORG
J11-5 <|8 8 E_I .
DOOR LOCKED ~ o0 | COLD WATER
o) 200 OHMS | SWITCH K5 VALVE #2
2 100 WATTS | J4-T47] Ld.04-2
E =|®  poor cLOSED DOOR LOCKED i ol 1 ORGNVIO ey WHT/ORG
P SWITCH J1-1 RED J2-1 Ka
m © SWITCH SW3 1141
= = o] N2 WHT S2:2 K1 f COLD WATER
= i J1-3 BLK J2-3
Sw1 2 W oo BLUCRY i1 g Ka Ji-4 12VDC BLU J2-4 NS ORG/PNK VALVEH WHT/ORG
200 OHMS BLUWHT SW2 S 15 GRN J2:5 ! £ aaaaa0!
BLU/RED DOOR LATCHED (& J1-6 12VDC  ORG J2-6 % w
SWITCH ANNUNCIATOR = 4
BLU/ORG J11-2 o
34, 31 BLU/RED Ja5 >~ _.A_“__._ | W K9 | 14qo BRAN
& 7 P10-1 P10-3 = [
O ORG 2 HIGH BLU 12VDC g1 ORG/WHT WHT/ORG
24V < OT>_U_|__OW Dn,._b\u J4-6 =
PRESSURE BLU/YEL J8-3 = J9 CAN _ |Jo PCB = g
g STEN BRN BRN 12VDC_ J4.1 & 96 S & GRN
21 BLU — BLK 142 = _ _ — X =
Low = S Q DOOR LOCK
2 oK @ BLU J4-3 (&} 2 g MOTOR
= DISPLAY e ORGBRN v~~~y WHT/ORG
U I
usB 2
BLU/YEL Fe ) _uf_mw WHT/ORG
PROX SWITCH | BLU P/N 9508—-065—-001PR

CXCEVXC)

BUTTONS

SCHEMATIC

30 LB OPL EXPRESS, VF DRIVE,
NO HEAT

250-240V—1PH-50HZ

Part # 8533-109-001 12/21

@ Part # 8533-109-001 12/21



	Section 8: Parts Data
	O-Series Accessories
	Kits, Assemblies, & Common Parts
	Wiring Harness Part # by Model
	Cabinet and Front Panel Group Part # by Model
	Rear View Access Part # by Model
	Cylinder, Seals & Bearings Part # by Model
	Door Lock Assembly (All Models)
	Gear Motor Door Lock Assembly
	Loading Door Part # by Model
	Water Inlet Valve Breakdown Part # by Model
	Drain Valve Group Part # by Model
	Electrical Components - Top Compartment 208/240VAC
	Control Panel Part # by Model
	Section :9 Parts 50Hz Models

	Parts Data  9: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 

	50Hz Parts  9: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 

	Kits, Assemblies, & Common Parts 35: 
	Wiring Harnesses 35: 
	Cabinet & Front Panel Group 35: 
	Rear View 35: 
	Cylinder, Seals, & Bearings 35: 
	Door Lock Group 35: 
	Loading Door Group 35: 
	Chassis & Drain Valve 35: 
	Water Inlet & Rear Channel 35: 
	Electrical Components 35: 
	Control Panel 35: 
	Kits, Assemblies, & Common Parts 52: 
	Kits, Assemblies, & Common Parts 36: 
	Wiring Harnesses 36: 
	Cabinet & Front Panel Group 36: 
	Rear View 36: 
	Cylinder, Seals, & Bearings 36: 
	Door Lock Group 36: 
	Loading Door Group 36: 
	Chassis & Drain Valve 36: 
	Water Inlet & Rear Channel 36: 
	Electrical Components 36: 
	Control Panel 36: 
	Kits, Assemblies, & Common Parts 53: 
	Kits, Assemblies, & Common Parts 37: 
	Wiring Harnesses 37: 
	Cabinet & Front Panel Group 37: 
	Rear View 37: 
	Cylinder, Seals, & Bearings 37: 
	Door Lock Group 37: 
	Loading Door Group 37: 
	Chassis & Drain Valve 37: 
	Water Inlet & Rear Channel 37: 
	Electrical Components 37: 
	Control Panel 37: 
	Kits, Assemblies, & Common Parts 54: 
	Kits, Assemblies, & Common Parts 38: 
	Wiring Harnesses 38: 
	Cabinet & Front Panel Group 38: 
	Rear View 38: 
	Cylinder, Seals, & Bearings 38: 
	Door Lock Group 38: 
	Loading Door Group 38: 
	Chassis & Drain Valve 38: 
	Water Inlet & Rear Channel 38: 
	Electrical Components 38: 
	Control Panel 38: 
	Kits, Assemblies, & Common Parts 55: 
	Kits, Assemblies, & Common Parts 39: 
	Wiring Harnesses 39: 
	Cabinet & Front Panel Group 39: 
	Rear View 39: 
	Cylinder, Seals, & Bearings 39: 
	Door Lock Group 39: 
	Loading Door Group 39: 
	Chassis & Drain Valve 39: 
	Water Inlet & Rear Channel 39: 
	Electrical Components 39: 
	Control Panel 39: 
	Kits, Assemblies, & Common Parts 56: 
	Kits, Assemblies, & Common Parts 40: 
	Wiring Harnesses 40: 
	Cabinet & Front Panel Group 40: 
	Rear View 40: 
	Cylinder, Seals, & Bearings 40: 
	Door Lock Group 40: 
	Loading Door Group 40: 
	Chassis & Drain Valve 40: 
	Water Inlet & Rear Channel 40: 
	Electrical Components 40: 
	Control Panel 40: 
	Kits, Assemblies, & Common Parts 57: 
	Kits, Assemblies, & Common Parts 41: 
	Wiring Harnesses 41: 
	Cabinet & Front Panel Group 41: 
	Rear View 41: 
	Cylinder, Seals, & Bearings 41: 
	Door Lock Group 41: 
	Loading Door Group 41: 
	Chassis & Drain Valve 41: 
	Water Inlet & Rear Channel 41: 
	Electrical Components 41: 
	Control Panel 41: 
	Kits, Assemblies, & Common Parts 58: 
	Kits, Assemblies, & Common Parts 42: 
	Wiring Harnesses 42: 
	Cabinet & Front Panel Group 42: 
	Rear View 42: 
	Cylinder, Seals, & Bearings 42: 
	Door Lock Group 42: 
	Loading Door Group 42: 
	Chassis & Drain Valve 42: 
	Water Inlet & Rear Channel 42: 
	Electrical Components 42: 
	Control Panel 42: 
	Kits, Assemblies, & Common Parts 59: 
	Kits, Assemblies, & Common Parts 43: 
	Wiring Harnesses 43: 
	Cabinet & Front Panel Group 43: 
	Rear View 43: 
	Cylinder, Seals, & Bearings 43: 
	Door Lock Group 43: 
	Loading Door Group 43: 
	Chassis & Drain Valve 43: 
	Water Inlet & Rear Channel 43: 
	Electrical Components 43: 
	Control Panel 43: 
	Kits, Assemblies, & Common Parts 60: 
	Kits, Assemblies, & Common Parts 44: 
	Wiring Harnesses 44: 
	Cabinet & Front Panel Group 44: 
	Rear View 44: 
	Cylinder, Seals, & Bearings 44: 
	Door Lock Group 44: 
	Loading Door Group 44: 
	Chassis & Drain Valve 44: 
	Water Inlet & Rear Channel 44: 
	Electrical Components 44: 
	Control Panel 44: 
	Kits, Assemblies, & Common Parts 61: 
	Kits, Assemblies, & Common Parts 45: 
	Wiring Harnesses 45: 
	Cabinet & Front Panel Group 45: 
	Rear View 45: 
	Cylinder, Seals, & Bearings 45: 
	Door Lock Group 45: 
	Loading Door Group 45: 
	Chassis & Drain Valve 45: 
	Water Inlet & Rear Channel 45: 
	Electrical Components 45: 
	Control Panel 45: 
	Kits, Assemblies, & Common Parts 62: 
	Kits, Assemblies, & Common Parts 46: 
	Wiring Harnesses 46: 
	Cabinet & Front Panel Group 46: 
	Rear View 46: 
	Cylinder, Seals, & Bearings 46: 
	Door Lock Group 46: 
	Loading Door Group 46: 
	Chassis & Drain Valve 46: 
	Water Inlet & Rear Channel 46: 
	Electrical Components 46: 
	Control Panel 46: 
	Kits, Assemblies, & Common Parts 63: 
	Kits, Assemblies, & Common Parts 47: 
	Wiring Harnesses 47: 
	Cabinet & Front Panel Group 47: 
	Rear View 47: 
	Cylinder, Seals, & Bearings 47: 
	Door Lock Group 47: 
	Loading Door Group 47: 
	Chassis & Drain Valve 47: 
	Water Inlet & Rear Channel 47: 
	Electrical Components 47: 
	Control Panel 47: 
	Kits, Assemblies, & Common Parts 64: 
	Kits, Assemblies, & Common Parts 48: 
	Wiring Harnesses 48: 
	Cabinet & Front Panel Group 48: 
	Rear View 48: 
	Cylinder, Seals, & Bearings 48: 
	Door Lock Group 48: 
	Loading Door Group 48: 
	Chassis & Drain Valve 48: 
	Water Inlet & Rear Channel 48: 
	Electrical Components 48: 
	Control Panel 48: 
	Kits, Assemblies, & Common Parts 65: 
	Kits, Assemblies, & Common Parts 49: 
	Wiring Harnesses 49: 
	Cabinet & Front Panel Group 49: 
	Rear View 49: 
	Cylinder, Seals, & Bearings 49: 
	Door Lock Group 49: 
	Loading Door Group 49: 
	Chassis & Drain Valve 49: 
	Water Inlet & Rear Channel 49: 
	Electrical Components 49: 
	Control Panel 49: 
	Kits, Assemblies, & Common Parts 66: 
	Kits, Assemblies, & Common Parts 50: 
	Wiring Harnesses 50: 
	Cabinet & Front Panel Group 50: 
	Rear View 50: 
	Cylinder, Seals, & Bearings 50: 
	Door Lock Group 50: 
	Loading Door Group 50: 
	Chassis & Drain Valve 50: 
	Water Inlet & Rear Channel 50: 
	Electrical Components 50: 
	Control Panel 50: 
	Kits, Assemblies, & Common Parts 67: 


